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CARBON STEEL OF ORDINARY QUALITY. FLAT BAR

ACTY ZgSI

2003 / COCT
80-2005

ACTY 4747.2007/0CT

ACTY 3058-95

= T - = i
Contract/KouTpart Ne, - 347-2018 Car/Baron 56756224 :
Datelot K L 27.12.2017 /& Car cuslomslﬂgmﬁ-mﬁ 3akas 7001853661
Spe(‘,iﬁcatiom’Cneum}nmauuﬂ 128 Outgoing delivery/Hexoasmwan nocraska 8001852707
Order/Otnyck l ‘ 5000499092 ArcelorMitial | Export licence/Paspemsenne na risos He tpebyercs
CE OHKAT [IPHE 1 Ne
RIS LR E N 8001852707
EN 10204-3.1
Manufacturer: PJSC "ArcelorMittal Kryvyi Rih" [MponseoanTens: P%?"Q "APCEJIOPMUHTTAJ KPHBOH
Buyer: "Metallokomplekt-M*" JSC [MokynaTess: AQ "Merantokomniert-M"
| Destination country:  The Russian Federation CrpaHa HazHaueHus: Poceniickas ®egepauns
. Consignee: "Metallokomplekt-M" JSC I'pysono:yuareis: AO "Meraaaokomniaert-M"
constr. 1 Passage 4330, vI. 2 Poctm"icxaﬁ Degepauns
| Mytischi, Moscow region ‘Mytischinskiy 141000 r. MuiTiwp, Mockosckas 0041,
d,llgarlci{ !4\1000F deratl l\}]bmlmuducmm pauou g
e Russian Federation e3a 4530, Ba. 2, e
OKPO 49914600 JRE6 Sorasoo <P
Description of goodw’Ham:cnonanue TOBApA o Standards/HTA
MPOKAT CTA TLHON TOPTUEKATAHBIH 113 ¥ J'[EPOH,H [ CTAJIH ACTY 4484:2005/TOCT
OBLIKHOBEHHOI O KAUECTBA, [TOJIOCA / HOT-ROLLED STEEL BAR OF 005

[OCT 7566-94)

No? No nnasku | Ne ITapTin Mapka Ton-na//[1-p.mm | Bua noct. no AHHAMM En. Mawm. Koi-Bo | Macca HeTTo.kr
Hé]al‘lﬁ'éu Ba‘igﬁ ! lGr.ﬂI‘D de THK\S/dmm i JUTHHE enght.mm Unit Quantity | Net weight, kg
Shi Fment by
ength
| 230690 27743 CT3IIC 20X4 M/ T 6000 naukn/bundles 3 8090
P27 242301 T 27721 CT3I1C Rl M/IT 6000 nasxu/bundles I 2010
4 10100
(hcmu.s .;p.osltmn of steel, %/Xumuuecknii cocTa cTaqas, % o
Nel C Mn Si 1S PG NI U Cul TN Ti As B Al Vi Mo W i
{10194 0.56 | 0.078 (1 0.0T3 HUP oo h0]4 T 0.0T0D.00555 <0.005 [ <0.005 [ 0.0004 £ 0.004 1 <0.005 <0010 0022
£2,:02091 0.51 10055 - ().{)‘_J__ 0013 anin nole 0034 °0.00557 <0.005 | <0.005 | 0.0004 ; 0.004 ¢ <0.003 'r“('}.(!l"l__l'l" -
Mechanical properties/MexaHu4ecKHe CBOIHCTBA o
:Ne IIQ},au 1 T\.K) q;.cm BpL\fCHHOL. conpomsmﬂwe Y anuieHne [SE
ield Tensile tnm%\J Elondgatmn Bend
MITa/H/mm2 {MPa/'\E/mm?.) MIa/H/mm2 (MPa/N/mm?2)
I 377 494 37,4 ya
2.1 320 414 38,0 YA

Radiation parametrs (Bq/kg)/Pagnausionbie napametpbt (br/kr)

Ra Th

A(sum)

Material EDR (uSv/hr)/ M2 martepuana (MxIB/u)

<50

<50

<300

<141

<0.08

Mpuseyatine: Hactoamm yiaoc

Remarks: We hereby certify that

Brusansae:

TOBEPAEM

YTO YKa3aHHAS Bpill ,w G,
‘he material descig
HE JIOTTYCKanTe UCMOb30H
Caution: the use of bindings for

Mapruposxa

Marking

[Ipuvesanue Tounocts npoxatku-BTI. BUII

Note CCYEHHH HE omm. 3 0 MM, T pynnat
CeprioBHAHOCTb —

Class of app

lication/Knace npusericHus - |

AFITARAGEENA HCITBITAHA H COOTBETCTBYET YCI0BUAM 3aKa3a 110 KOHTPAKTY.
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fAgsted and complies with the tefms of the order contract,
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